
klar. rein. AIZ.

Abwasserverband 
Achental - Inntal - Zil lertal

crystal clear, of course AIZ.



22



33

The human body is composed of about 70% water. Water 

is, however strange it might sound to begin with, that which 

sustains life. It is the highest priority of the Achental – Inntal – 

Zillertal Wastewater Management Association (AV AIZ), which 

was founded in 1979 to ensure that drinking water of excellent 

quality is always available and that the man-made effluent be 

carefully treated without damaging the environment and then 

returned to the natural water cycle. We want to do our part 

in maintaining our stunning region‘s natural beauty and its re- 

creational value.

As a public body, we currently treat the sewage of 32 commu-
[...]
tem in accordance with EMAS regulations

2003-2012    �Several times best in terms of economy when 

comparing commercial figures in operating costs 

to benchmark figures for sewage treatment 

plants > 100.000 EW

2004	� Commissioning of the DEMON® System – au-

tonomous energy supply from August onwards

2006	� The ARA-Strass is awarded the EMASPREIS 2006

2008	� Co-fermentation of biological waste – energy 

production = 124 -160% of energy consumption   

2011	� ARA-Strass presented worldwide as a show-

case plant for energy efficiency

2012	� AUVA Certification for Health and Safety  

Management
* The population equivalent is the usual reference value in water resources 
management, and indicates wastewater contaminant loads.
 



666

Mario Lechner · 0676 82 82 8141 · E-Mail: mario.lechner@tiroler.at
www.tiroler.at

PORO

PORO Wasserchemie GmbH & Co. KG
ein Unternehmen der Pointner & Rothschädl Gruppe

Ihr kompetenter Ansprechpartner bei:
• Biologie

• Chemie
• Ökonomie

• Verfahrenstechnik

Wir bieten:
· chemisch, biologische Analytik durch 
  unser qualifiziertes Fachpersonal
· Mikroskopie
· reichhaltiges Produktportfolio

Stefan Mann
Vertrieb/Technik West 
(Oberösterreich, Salzburg, Tirol, Voralberg)

Mobil: 0664/41 24 735
Tel. 0662/43 15 41 - 151
Fax 06662/43 15 41 - 120
E-Mail: stefan.mann@poro.at



77

The wastewater is delivered to the sewage plant via a 161 km 

long network and 14 pumping stations distributed over the As-

sociation‘s district. In order to enter the sewage plant itself, it 

has to be pumped up 6m by means of a spiral pumping station. 

After about 27 hours in the sewage plant, and after passing 

through various stages of treatment, the water runs by force of 

gravity into the Inn river, having been treated in accordance to 

regulations. The treatment of the water is carried out, in simpli-

fied terms, in two stages

• mechanical treatment

• biological treatment

Mechanical treatment: Coarse grain contents are removed 

from the water using a automated screen system. After this, 

sand, grit and small stones are separated out. This is achieved 

by reducing water flow velocity so that the heavier materials 

sink. Then the wastewater passes through a grease trap.

Biological treatment: Naturally occurring micro-organisms, 

and others which have been introduced into the cycle, break 

down carbon, nitrogen and phosphorus compounds. The 

wastewater is enriched with oxygen, among other things, in 

order to activate the micro-organisms and enhance biological 

degradation processes. Additionally, phosphorus compounds 

are removed from the water by adding chemicals. The term 

for this is “chemical precipitation”. Finally, the ensuing sewage 

sludge is separated from the treated wastewater in so-called 

secondary settling tanks.

The wastewater‘s path 

7

www.daka.cc
6130 Schwaz · T +43(0)5242/6910 · www.daka.cc

UNTERNEHMENSFAMILIE DAKA -
IHR PARTNER IN ALLEN ENTSORGUNGSFRAGEN

Daka Inserat Abwasserverband 90x55mm.indd   1 07.12.12   15:34



8

Komplettlösungen und Anlagenkomponenten zur 
maschinellen Schlammentwässerung
Optimierung bestehender Prozesse unter Anwendung 
von Spezialchemikalien
Geruchsneutralisationsmittel und -anlagen
Chemische Verfahrenstechnik zur Abwasser- und 
Schlammbehandlung
Solare Klärschlammtrocknung
Service und Kundendienst

APPLIED CHEMICALS Handels-G.m.b.H., A-1149 Wien, PF 2, Wolfgang Pauli-Gasse 3
Tel.: +43-1-979 34 73-0  Fax: +43-1-979 34 73-55

Komplettlösungen und Anlagenkomponenten zur 
maschinellen Schlammentwässerung
Optimierung bestehender Prozesse unter Anwendung 
von Spezialchemikalien
Geruchsneutralisationsmittel und -anlagen
Chemische Verfahrenstechnik zur Abwasser- und 
Schlammbehandlung
Solare Klärschlammtrocknung
Service und Kundendienst

APPLIED CHEMICALS Handels-G.m.b.H., A-1149 Wien, PF 2, Wolfgang Pauli-Gasse 3
Tel.: +43-1-979 34 73-0  Fax: +43-1-979 34 73-55  

 

 

 

Erwin Burbach GmbH  

Gartenauerstr.2  

A-5082 Grödig / Salzburg  

 

 

 

 

 

 

Tel.: +43 (0) 6246 / 72 96 5 – 0 

Fax: +43 (0) 6246 / 72 96 5 – 14 

 

o�ce@burbach.at  

www.burbach.at  

 
 

 

 
 

 

 

Erwin Burbach GmbH  

Gartenauerstr.2  

A-5082 Grödig / Salzburg  

 

 

 

 

 

 

Tel.: +43 (0) 6246 / 72 96 5 – 0 

Fax: +43 (0) 6246 / 72 96 5 – 14 

 

o�ce@burbach.at  

www.burbach.at  

 
 

 

www.burbach.at

quantity of water processed daily: 27.400 m3

water consumption: 186 l per inhabitant per day

energy generated in the CHPs: approx. 4.9 million kWh

feed volume in dry weather: approx. 490 l/s

feed volume with rainfall: approx. 1,400 l/s

yearly volume of wastewater 2012: approx. 10 million m³

sewage sludge: 7.800 t/a

yearly operating costs (including canal network):  

2,1 million euros

debt servicing: 1,85 million euros

total construction costs of the ARA-Strass facility and  

the wastewater treatment facilities: 69,3 million euros

A small example illustrates the comprehensive scope of our 

wastewater treatment. The 27.400 m3 daily wastewater volume 

adds up to a yearly volume of 10 million m3. If this was filled into 

1 liter drinking water bottles, each with a diameter of 8 cm, and 

if these were lined up in a row bottle to bottle, this line would 

circle the globe at the equator 22 times.

Facts and figures for the ARA-Strass

Te
ch

ni
sc

he
 U

ni
ve

rs
itä

t W
ie

n 
(V

ie
nn

a 
Te

ch
ni

ca
l U

ni
ve

rs
ity

), 
In

st
itu

te
 fo

r 
W

at
er

 Q
ua

lit
y,

  
R

es
ou

rc
es

 a
nd

 W
as

te
 M

an
ag

em
en

t, 
10

40
 K

ar
ls

pl
at

z 
13

/2
26

1



9

Wir machen Wasser sauber!
Wir entwickeln, produzieren und verkaufen Fällungs- 
und Flockungsmittel zur Behandlung von Wasser sowie 
Produkte für spezielle Anwendungen.

www.donau-chemie.com/wassertechnik

• �Mechanical treatment with pumping station, screen system 

und aerated grit chambers/grease traps.

• First or high contaminant biology with intermediate treatment

• �Second or weak contaminant biology with secondary  

settling

• �Sludge treatment with anaerobic mesophilic digestion and 

sewage gas utilization in cogeneration units

• �Digested sludge dewatering by means of centrifuges and 

intermediate sludge storage

• �Separate biological treatment of internal water flows pro-

ceeding from sludge treatment by means of SBR plant and 

one-week reservoir and the DEMON® process

In previous years of operation, the ARA-Strass achieved 

purification performance levels over and above the legal 

requirements laid down by the general Wastewater Discharge 

Regulations (AEVk – Abwasseremissionsverordnung). The 

parameters BOD (biochemical oxygen demand) and COD 

(chemical oxygen demand) reflect organic contamination 

levels. The parameters Tot. N (total nitrogen) and Tot. P (total 

phosphorus) provide information about nutrient levels in the 

effluent water.

The results from the year 2012 are illustrated in the  

following table:

The ARA-Strass facility‘s component parts ARA-Strass purification performance

Te
ch

ni
sc

he
 U

ni
ve

rs
itä

t W
ie

n 
(V

ie
nn

a 
Te

ch
ni

ca
l U

ni
ve

rs
ity

), 
In

st
itu

te
 fo

r 
W

at
er

 Q
ua

lit
y,

  
R

es
ou

rc
es

 a
nd

 W
as

te
 M

an
ag

em
en

t, 
10

40
 K

ar
ls

pl
at

z 
13

/2
26

1

*) General Wastewater Discharge Regulations

Parameter

Input [t/y]

Output [t/y]

Efficiency 
WWTP [%]

Requiered Eff. 
lt. AEVk *) [%]

BOD

3.185

56

 
98,3

 
95,0

COD

6.378

326

 
94,8

85,0

Total N

439

94

 
78,6

70,0

Total P

86

4,5

 
94,7

1,0 mg/l
(= > 85% Eff.)^



Mechanische ReinigungAbwasserhebewerk 1. biologische Stufe 2. biologische Stufe Ablauf           INN

Rechen
screen

Schneckenpumpen
spiral pumps

m e c h a n i c a l  t r e a t m e n twastewater pumping station 1 s t  b i o l o g i c a l  s t a g e 2 n d b i o l o g i c a l  s t a g e e f f l u e n t  >  r i v e r  I N N

Sand- und Fettfang
sand- and greasetrap

Hochlastbiologie
high loaded biology

Schwachlastbiologie
low loaded biology

Zwischenklärbecken
intermediate clarifier

Nachklärbecken
secondary clarifier

Mischbehälter
sludge blending tank

Voreindicker
pre-thickener

Schlammstapel
sludge storage

Schlammentwässerung
sludge dewatering

Zentrifuge centrifuge

Faultürme
digester

Wärme heat

Blockheizkraftwerk     
cogeneration system (CHP)

Klärschlamm biosolids

Gasspeicher
gas storage

Strom electricity

Funktionsschema der Kläranlage AIZ

Schlammbehandlung
sludge treatment

Abwasserbehandlung wastewater treatment

MÜSE
mechanical thickener

Filtratwasserbehandlung sludge liquor treatment

f u n c t i o n a l  d i a g r a m  o f  t h e  w a s t e w a t e r  t r e a t m e n t  p l a n t  A I Z

2 x 267 l/s
4 x 286 l/s

1 x 3mm
1 x 6mm

2 x 438 m³ 644 m³ 2 x 2.270 m³ 4 x 2.614 m³ 3 x 5.600 m³

250 m³

SBR-Becken SBR-tank Vorspeicher storage

DEMON ®

250 m³ 160 m³

2 x 20 m³/h

250 m³ 20 m³/h

2.500 m³ 2.500 m³ 1.500 m³2 x 250 m³

1 x 320 KW elektr.
1 x 640 KW elektr.  



Mechanische ReinigungAbwasserhebewerk 1. biologische Stufe 2. biologische Stufe Ablauf           INN

Rechen
screen

Schneckenpumpen
spiral pumps

m e c h a n i c a l  t r e a t m e n twastewater pumping station 1 s t  b i o l o g i c a l  s t a g e 2 n d b i o l o g i c a l  s t a g e e f f l u e n t  >  r i v e r  I N N

Sand- und Fettfang
sand- and greasetrap

Hochlastbiologie
high loaded biology

Schwachlastbiologie
low loaded biology

Zwischenklärbecken
intermediate clarifier

Nachklärbecken
secondary clarifier

Mischbehälter
sludge blending tank

Voreindicker
pre-thickener

Schlammstapel
sludge storage

Schlammentwässerung
sludge dewatering

Zentrifuge centrifuge

Faultürme
digester

Wärme heat

Blockheizkraftwerk     
cogeneration system (CHP)

Klärschlamm biosolids

Gasspeicher
gas storage

Strom electricity

Funktionsschema der Kläranlage AIZ

Schlammbehandlung
sludge treatment

Abwasserbehandlung wastewater treatment

MÜSE
mechanical thickener

Filtratwasserbehandlung sludge liquor treatment

f u n c t i o n a l  d i a g r a m  o f  t h e  w a s t e w a t e r  t r e a t m e n t  p l a n t  A I Z

2 x 267 l/s
4 x 286 l/s

1 x 3mm
1 x 6mm

2 x 438 m³ 644 m³ 2 x 2.270 m³ 4 x 2.614 m³ 3 x 5.600 m³

250 m³

SBR-Becken SBR-tank Vorspeicher storage

DEMON ®

250 m³ 160 m³

2 x 20 m³/h

250 m³ 20 m³/h

2.500 m³ 2.500 m³ 1.500 m³2 x 250 m³

1 x 320 KW elektr.
1 x 640 KW elektr.  



The surplus activated sludge, which results from high-load and 

low-load biological treatment, is statically and mechanically 

thickened and then mixed with the contents of the grease traps 

and co-substrates (food waste) in mixing basins. Each day,  

176 m³ raw sludge with total dry residue of 6 % is pumped from 

these mixing basins into both digestion towers. The sludge 

remains in these digestion towers for approximately 30 days. 

During this time the digestible matter is broken down. This 

process, during which the sludge is heated to a temperature 

of 38°C, produces digester gas under anaerobic conditions  

(without oxygen). The digester gas consists of 60 – 65 % meth-

ane, which is then converted into primary energy in the cogen-

eration units.

After commencing operations and adapting to the latest engi-

neering standards, the ARA-Strass has continually put mea-

sures into place to increase efficiency and conserve energy. As 

can be seen in the following diagram, it was possible to lower 

the total energy consumption of the sewage plant from the year 

2003 onwards, and this in spite of increasing demand. Through 

these improvements, the specific energy consumption in kWh 

per inhabitant and year was reduced from an initial figure of  

30 kWh to approx. 20 kWh. Currently, this value of 20 kWh/

EW* constitutes an optimum in energy consumption within the 

context of municipal wastewater treatment.

The digested sludge must be dewatered for further utilization. 

This dewatering process is carried out using flocculants and 

centrifuges and produces approx. 7,800 tons of sewage sludge 

per year. The dry residue achieved lies at approx. 28 %. The 

sewage sludge is either composted at a composting plant 

along with other organic components, such as garden waste, 

where it decays into compost, or it is incinerated straight away.

Sludge digestion Increasing efficiency – optimizing energy

Sludge dewatering and disposal

12



13

When one considers the energy balance broken down into in-

dividual person units, then we see the following picture: each 

year approx. 9.1 m3 digester gas can be produced, on average, 

from the wastewater produced by one person and the activat-

ed sludge resulting from it. In modern cogeneration units this 

digester gas can be converted, into approx. 23 kWh electricity 

or about 27 kWh of thermal energy. This quantity of electricity 

could, for example, power a 40 watt light bulb for a total of 550 

hours, or the thermal energy could heat 2 liters of tea 137 times 

from 10 to 95º C.

So-called biomass is produced during the organic treatment 

processes of wastewater purification. This biomass, as surplus 

activated sludge, is utilized for the production of methane gas 

with the aid of micro-organisms in hermetically sealed diges-

tion towers. Cogeneration units (BHKW) are powered by this 

gas. A cogeneration unit functions according to the principle of 

power-heat coupling, which means that electricity and heat are 

produced at the same time and with an efficiency of up to 90 %. 

That is to say that 90 % of the methane gas‘s primary energy is 

converted into thermal energy and electricity. The cogeneration 

unit basically consists of a combustion engine, which burns the 

gas and drives an electric generator and also a heat exchanger. 

The purpose of the latter is to take up the radiant heat from the 

engine and generator and make it available for hot water supply 

or heating.

Approximately 4.9 million kWh of electricity are generated in the 

cogeneration units each year. This is a quantity which would sup-

ply approx. 1,000 average households with electricity for a whole 

year. But as we require electricity for the wastewater treatment pro-

cess – 8,900 kWh daily –, this total amount of green electricity is 

not fed into the public power supply system, but rather a figure in 

the region of 2 million kWh. Be that as it may, the AIZ Wastewater 

Management Association is still proud to be an energy-autono-

mous operation thanks to their optimization of technical operation 

processes. Furthermore, the complete heating requirements of the 

sewage treatment plant and digesting towers are covered by the 

additional waste heat produced by the cogeneration units.

Energy balance pro capita

Cogeneration units guarantee  
optimal waste processing

The AIZ Wastewater Association  
produces electricity and thermal energy



14

Special filtrate water treatment helps  
lower costs

The wastewater resulting from dewatering the anaerobically di-

gested sludge has a very high nitrogen concentration, which 

cannot be allowed to remain in the wastewater in that form. 

About 15 to 30 % of the nitrogen contamination of a sewage 

plant is produced in this way. The conventional purification of 

this wastewater is raw material and energy intensive. A tech-

nique, developed by the AIZ Wastewater Management Associ-

ation and the University of Innsbruck, has come to the rescue: 

the DEMON® filtrate water treatment system. Its use not only 

produces excellent purification performance but also

• a reduction of operational costs by a massive 80 %

• reduction of aeration energy by more than 60 %

• complete avoidance of external addition of carbon



15

                    
 
 
 
 
 
 
 
 

 
 
Bewährte FLONEX-Produkte:  
 
FLONEX™ Flockungshilfsmittel flüssig, 

Pulver und Tabletten 
FLOFOAM™ Entschäumer 
ODORFLO™ Geruchsverhinderer 
OPTICAL™ Reaktionsoptimierer (Kreide) 
FLOSPERSE™ gegen Ablagerungen 
 

 
Das FLONEX-Sortiment an Flockhilfsmitteln 
deckt alle Bedürfnisse des Marktes ab. 